01797

Homel

PARTS LIST

LISTE DE PIECES
TEILELISTE

LISTA DE PIEZAS
ELENCO DEI PEZZI

HEDGE TRIMMERS
TAILLE-HAIES
NHECKENTRIMMERS
PODADORAS
CIMATRICE

HX 16 i UT18022-1B
HT 171 UT18008-H
HT 211 UT18016-G

Printed In U.S.A_ P/N 16096




ENGINE INTERNAL - FUEL TANK - MUFFLER - CARBURETOR

- =
L)

Torqus Epses

‘ Raquired
8- e Nn Lootile
= . 23494
29 . 2.3-3.4
3o . 4.5°5.6 ........ Rod 262

..... 3445

e 51982

s 8273

No. PertNo. | _ Description Qty. | [No. | Part No. Duscription Qty.

1 A 0R178 COVER-Engine 1 16 || * AoB217 SHORT BLOCK 1
2 82638 SCREW-Throad Form. (#8 X /4" 1 17 ||[* A oBa7o PISTON & ROD 1
3 82641 SCREW-Throad Form. (M0 X 1/2°) 1 10 ||L_ oada7s RING-Plston 1
4 42838 SCREW-Thread Form. (10-24 X 3/4%) | 3 18 ||[* AoB211 CYLINDER & MUFFLER ASSEMBLY | 1
5 00858 A | LEVER-Trigger 1 20 Da160 @GASKET-Cyiinder 1
& [1* A 0B4B4 FUEL TANK ABSEMBLY 1 21 03021 SCREEN-8park Arrestar 1
7 [| OA 00009 A CAP-Fuel 1 22 00920 BAFFLE-Muftier 1
8 01430 219 TUBING-Rubber (5 1/2%) 1 23 DoB3t SPACER-MuHier 1
] 95268 CLAMP-Wire 1 24 |I| Aote3e COVER-Mufflar 1
10 40422 FILTER-Fusl 1 28 B2540 SCRAEW-Thread Form, (8-32 X 19 | 1
1 01327 FITTING AR 26 01871 6PACER 1
12 84772 25 TUSING-Rubber (6 1/4") 1 2 69250 KEY-Woodrul 1
13 00827 A SPACER-Fuel Tank 1 28 ||~ a2ssa SCRBEW-Machine (10-24 X 2/4") 2
14 |[*A 04204 | CRANKCASE COVER 1 20 poRAZ B GASKET-Haat Dam 1
15 00946 QAASKET-Crankcase 1 30 81208 NUT-Hax (10.24) 2
31 00917 C { HEAT DAM 1
32 |[* AoB212 CARBURETOR KIT 1
n Q8780 A GASKET-Carbyretor 1
a4 B2549 1 SCREW-Thraad Form, {10-24 X 1) 2

'2 ® 1997, John Desre Consumer Products, Inc.

o797



1NIRT

IGNITION - STARTER - AIR CLEANER - CLUTCH

No. Part No. Pescription Qty.
1 01010 A EHIELD-Spark Plug 1
3 82540 BCREW-Thread Form. (8-32 X 19 2
) A 00B42 LEAD-Einotrdca 1

A 04446 IGNITION KIT 1

4 |I* 94711 C8 MODLLE-igniion 1
B A 02587 SPARK PLUG BOOT KIT 1
[ 70252 8PARK PLUG (RDY-7Y) i
7 03568 1 CLUTCH *8* 1
8 707688 WASHER-Bellovile 2
9 8269 SCREW-Tapiite (10-24 X 34" 4
10 00949 SWITCH 1
11 02487 SWITCH (HT171, HT18l, HT21)) 1
11 A 00843 LEAD-Qround 1
12 [[Faomeaa | HOUSING-Engine & Pulisy 1
13 98843 BEARING-Bal| 1
14 28081 1A BUSHING-Starter 1
15 84003 WASHER-Fiat (#10) 1
18 08366 A GRIP-3tarker Ropa 1
17 97800 02 ROPE-Starter (427) 1
18 A 97906 SPRING & CONTAINER 1
il 00RZ4 PULLEY-Startar 1
20 | a2s541 SCREW-Thread Form. (#M0 X 1/2") | 2
21 81151 NUT-Hex (7/18-20) 1
22 01925 WASHER-Conical 1
23 A QIS A ROTOR 1
24 [“A 00335 A { AIR FILTER KOUSING 1
25 82542 SCREW-Machine (10-24 X 2 1/a%) 2
26 00834 FILTER-Alr 1
27 |L_ e23e8 SCREW-Thread Form, (#8 X .760) 1

23

(1o Torque Specs

No. InfLba Nm Laciite
203040 ........... 3.4-4.5
6 ....120-180,...., 12.5-20.9
0 ... 40-50 .......... 4,560 ........ Red 252

20 0 20230 i, 2.3-0.4

2t e 180-200 ..,.... 20-8-22.6

25 ....3040 ... 3.4-46

27 ... 2080 ... 2334




HANDLES - QEAR BOX - BLADES

1’ 13
14 10

e ‘.—-—-'-

14
Torgue Bpace
liam raue Ses Pequired
No. InLbe Nm Loctlte
E....50-4D 3445 ... Red 282
7 e 20-30 . 29:34
16 ....... 15-2B e 172,89
23 .......20-30 2.548.4
20 ....30-40 , 3.4-4.6
Na. Part No. Doscription aty] |Ne, Part Ne. Dewcrlption |y
1 01972 QUARD-Hand 20 e A D152 A | GEAR BOX ASSEMBLY 1
2 02746 DECAL-Caution 1 *UP 00037 GEAR BOX BASE ASSEMBLY 1
02016 A | DECAL-Waming 1 21 08843 BEARING-Bal 2
3 00936 A | HANDLE-Front 1 22 A 0133 PINION & SCREW ASSEMBLY 1
4 06240 WABHER-Flat {10-24) -] <) 8z5a SCREW-Thraad Form. (#10 X ¥/2") 1
5 82638 SCREW-Thiead Form. {10-24 X &4y | 2 24 A 01812 GEAR & PIN ASSEMBLY 1
] 0noo7 BASE-Vibration lsoiator 1 25 008556 BUSHING 1
7 92538 SCREW-Thraad Famm, (W8 X 3/4") 7 20 00R36 BLADE-Seat 1
8 = A 09202 HANDLE Aassmbly 1 7 00B48 B DRAUM-Clulch 1
9 A DOR4Z LEAD-Electrical 1 28 00054 COVER-Gaar Box 1
10 A 00843 LEAD-Ground 1 20 B2537 BCREW-Thread Form. {(#10 X 7/8") 4
11 02407 SWITCH 1 30 07487 WASHER 1
12 08918 TRIGGER 1 . 07210 BLADE ASBY. (174 1
13 08920 BPRING 1 ADIB4T A BLADE ABBEY, (21") 1
14 Gag1e BUTTON-Lock 1 3z 01013 BRACE 1
15 00050 A LEVER, Frigger 1 33 08624 BRAKE 1
10 82641 SCREW-Thread Form. (#10 X 1/27) 1 34 08923 SPRING-Toralon 1
17 01873 CABILE-Throtile 1 35 A 08028 BRAKE ARM )
18 81208 NUT-Hax (10-24) 2 ) 09133 PUSH NUT 1
19 01000 EPPING-Compraasion -] a7 08822 01| GUARD-Blade {177} 1
08922 02| GUARD-Blade (21%) 1

10757



